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Report No. :FG461101J

Software Version: 23.06.1602

FR1 N41-SCS 30k(Other PA)

Frequency Stability

NR SCs Bandwidth
Band (kHz) (MHz)

Arfcn

Freq
(MHz)

Modulation

RB

Deviation Verdict Environment

(ppm)

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0025 PASS NV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0065 PASS Lv

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0047 PASS HV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0026 PASS -30C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0059 PASS -20C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0035 PASS -10C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0020 PASS 0C

41 30 20 518598

2592.99

DFT-s-

50@0

0.0034 PASS 10C

41 30 20 518598

2592.99

50@0

0.0025 PASS 20C

41 30 20 518598

2592.99

50@0

0.0031 PASS 30C

41 30 20 518598

2592.99

50@0

0.0036 PASS 40°C

41 30 20 518598

2592.99

50@0

0.0047 PASS 50C
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samranis. FCC RF Test Report

Report No. :FG461101J

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz) (dB)
DFT-s-
41 30 20 518598 2592.99  OFDM PI/2 50@0 4.21 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 5.31 PASS
QPSK
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samranis. FCC RF Test Report Report No. :FG461101J

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 C%SgEM 24@0 8.555 9.411
41 30 10 518508  2502.99 Cfé%';?ﬂ“" 24@0 8.582 9.4
41 30 10 518598 2592.99 C&%’Z?WM 24@0 8.5785 9.511
41 30 10 518508  2502.99 3‘;’%052&" 24@0 8.5421 9.407
41 30 15 518508  2502.99 C%SEEM 38@0 13.581 14.4
41 30 15 518508  2502.99 Cfé%';?ﬂ"" 38@0 13.618 14.61
41 30 15 518598  2502.99 C&%’ZRAM 38@0 13.561 14.86
a1 30 15 518508  2502.99 %Eéogm" 38@0 13.583 14.61
41 30 20 518508  2592.99 C%SEEM 51@0 18.168 19.68
41 30 20 518508  2592.99 Cfé%';?ﬂ"" 51@0 18.258 19.7
41 30 20 518598  2502.99 C&%’ZRAM 51@0 18.158 10.68
41 30 20 518598  2502.99 %Eéogm" 51@0 18.231 19.42
41 30 25 518598 2592.99 CF(’?'SEEM 65@0 232 24.76
41 30 25 518508  2592.99 Cfé%i?ﬂ“" 65@0 23.157 245
41 30 25 518598  2502.99 C&%’m‘" 65@0 23.172 24,51
a1 30 25 518508  2502.99 %Eéogfl\“ﬂ" 65@0 23.132 24.66
41 30 30 518598 2592.99 CF(’?'SEEM 78@0 27.843 29.16
41 30 30 518508  2592.99 Cfé%i?ﬂ“" 78@0 27.76 20.52
41 30 30 518508  2502.99 C&%’Z’?\AM 78@0 27.786 20.57
41 30 30 518508  2502.99 %Eéogm" 78@0 27.81 20.44
41 30 35 518508  2592.99 CF(’?'SEEM 92@0 32.81 34.07
41 30 35 518508  2592.99 CE%Z?AM 92@0 32.855 34.03
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samranis. FCC RF Test Report Report No. :FG461101J

41 30 35 518508 250299 o %’Z%M 92@0 32.875 34.26
41 30 35 518598 2592.99 %géogml" 92@0 32.838 34.24
41 30 40 518508  2502.99 CF(’Q‘S;? M 106@0 37.777 39.11
41 30 40 518508 250299 O %’Z‘?AM 106@0 37.782 39.35
41 30 40 518508 250299 o %’Z%M 106@0 37.924 39.23
41 30 40 518598 2592.99 %géogml" 106@0 37.828 39.64
41 30 45 518508  2502.99 CF(’Q‘S;‘? M 110@0 42.437 44.07
41 30 45 518508 250299 O %’R"‘" 119@0 42.452 44.13
41 30 45 518508 250299 O %’;?AM 119@0 42.492 44.34
41 30 45 518598  2502.99 g';éogm" 119@0 42.604 43.98
a1 30 50 518508  2502.99 CZ‘S&E M 133@0 47.544 48.97
41 30 50 518508 250299 O %’R"‘" 133@0 47.582 49.16
41 30 50 518508 250299 o %’;?AM 133@0 47.479 49.17
41 30 50 518598  2502.99 g';éogfl\'f 133@0 47.203 49.38
a1 30 60 518508  2502.99 CFSSQEM 162@0 57.834 50.77
41 30 60 518598 2592.99 c1P6- %'Z?AM 162@0 57.865 59.72
41 30 60 518508 250299 O %FA?AM 162@0 57.753 59.7
41 30 60 518598  2502.99 gzéogm" 162@0 57.887 59.72
a1 30 70 518508  2502.99 CFSSQEM 189@0 67.578 69.84
41 30 70 518598 2592.99 c1P6- %'Z?AM 189@0 67.411 69.68
41 30 70 518508 250299 O %FA?AM 189@0 67.515 69.59
41 30 70 518598  2502.99 %Eéogm" 189@0 67.413 69.85
41 30 80 518508  2502.99 CFSSEEM 217@0 77.323 80.16
41 30 80 518598 2592.99 C1P6' %'Z?AM 217@0 77.604 80.03
41 30 80 518508 250299 %FA?AM 217@0 77.401 79.97
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41 30 80 518598  2502.99 (;FS)ESOQFADI\ZA 217@0 77.439 79.97
41 30 90 518598 2592.99 CF(SSEEM 245@0 87.352 90.24
41 30 90 518508 250299 O %’Z?AM 245@0 87.494 90.29
41 30 90 518508 250299 %’Z‘?AM 245@0 87.488 90.64
41 30 90 518598  2502.99 (;FS)ESOQFADI\ZA 245@0 87.453 90.23
41 30 100 518598 2592.99 CF(SSEEM 273@0 97.595 100.3
41 30 100 518598  2502.99 ch>6- %FA?AM 273@0 97.502 100.6
41 30 100 518508 250299 i %’;?AM 273@0 97.474 100.4
41 30 100 518598  2502.99 ggéogm" 273@0 97.512 100.6
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N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2
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N41(35M)_CP- N41(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#¥ideo BW 1.1000 MHz" Span TOMHz #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)
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N41(35M)_CP-OFDM_64 N41(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot P Aen 408 Free fn
] ey C

‘Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMHz 25929 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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SPORTON LAB.

FCC RF Test Report

Report No. :FG461101J

N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 13000 MHz" Span 80 Mz

Sweep 1.00 ms (1001 pts)

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 13000 MHz"

Span 81 MHz|
Sweep 1.00 ms (1001 pts)

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

#Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

‘Scale/Div 10.0 B

Center 2.59299 GHz
#Res BW 430,00 kHz

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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samranis. FCC RF Test Report Report No. :FG461101J
N41(45M)_CP- N41(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

#Video BW 13000 MHz" Span 90 MHz 25929 #Video BW 1.3000 MHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(45M)_CP-OFDM_64 N41(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

‘Scale/Div 10.0 B

#Video BW 13000 MHz" Span 90 MHz 2 #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J
N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| 25929 #Video BW 1.6000 MHz" Span 100 MHz|
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

‘Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| (Center 2.59299 GHz #Video BW 1.6000 MHz" Span 100 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

g Auhaghp

#Video BW 20000 MHz" Span 120 MHz| 25929 #ideo BW 2.0000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

‘Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| (Center 2.59299 GHz #ideo BW 2.0000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| (Center 2.59299 GHz #ideo BW 2.4000 MHz" Span 140 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

‘Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| 2 #ideo BW 2.4000 MHz" Span 140 MHz|
Sweep 1.00 ms (1001 pts) Res BW 750 Sweep 1,00 ms (1001 pis)

28.8 d8m 9 Total Paver
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz|
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot P Aen 408 Free fn
] ey C

‘Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 25929 #ideo BW 2.7000 MHz" Span 160 MHz|
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

(IR

#Video BW 3.0000 MHz" Span 180 MHz| 25929 #Video BW 3.0000 MHz" Span 180 MHz|

Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

‘Scale/Div 10.0 B

#Video BW 3.0000 MHz" sp 2| (Center 2.59299 GHz #Video BW 3.0000 MHz" Span 180 MHz|
#Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)
2M

Ocaupied Barx
Total Pawer
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N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 Fres Run e KEYSIGHT ot P Aen 408 Free fn
] ey C

‘Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
41 30 10 500202 2501.01 OFDM 1@0 see graph
BPSK

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS
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41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
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41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
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N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_BPSK_Edge 1RB_Left Mid_CH

[Specirum Anaiyzer 1

[Swept SA

KEYSIGHT it Poer (RAS) n 0 g Type: Power (RMS)
RT . [CowpngDC 0 100 g ol 110

Scale/Div 10 dB

Mode Trace Scake Function
i Em

N41(10M) DFT-s- N41(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

mm| :nghinll

KEYSIGHT lnput 2 0 KEYSIGHT inaut RF g Type: Powe (RMS

AT o o A C -
Aign X Tg: Free Run

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Function Width Function Vaiue Mode Trace Scake Y Function Funclian Widh Function Vaue
T N1 f 545 dBm
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N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[Spectum anayzer 1
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N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left Low CH

[Specirum Anaiyzer 1

[Swept SA

KEYSIGHT it Poer (RAS) n 0 g Type: Power (RMS)
RT . [CowpngDC 0 100 g ol 110

Scale/Div 10 dB

Function

N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

mm| :nghinll

KEYSIGHT lnput 2 0 KEYSIGHT inaut RF g Type: Powe (RMS

AT o o A C -
Aign X Tg: Free Run

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 Em
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N41(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1
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OFDM_BPSK_Edge 1RB_Left_Mid_CH

= Power (RMS)
100100
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Scale/Div 10 dB

Y Function
B dBm
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Specirum Anaiyzer 1
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